MANSAROVAR DENTAL COLLEGE

Mansarovar Campus, Rani Avanti Bai Marg, Village- Hinotia Aalam,
Ward No. 84, Kolar Road, Bhopal (M.P) 462042
Tel: +91-9111777225, 761158888. Website: www.mansarovardentalcollege.com

7.1.4 Relevant Documentslike
agreement / M OU with Gover nment
and other approved agencies



MANSAROVAR DENTAL COLLEGE

Mansarovar Campus, Rani Avanti Bai Marg, Village- Hinotia Aalam,
Ward No. 84, Kolar Road, Bhopal (M.P) 462042
Tel: +91-9111777225, 761158888. Website: www.mansarovardentalcollege.com

ETP & STP Agreement and Invoice



3

GSTIN - AAACLET50D1ZW

; > i 3
oo ¥ 10N EXCHANGE ISO //
AND CHEMICALS (P) LTD. =
s IRA BHOPAL 467 023 B300814112 9301230508 m f
E r;,_,,, - o "“": refisa '_:“_I’I_"-. i, M P Nagor BRopal —
BN i il L e
To INVOICE No. |LIECL/17-18/5e-001 |
' Date 01.09.2017
Mansarovar Dental College P.O. No. By Agreemant
Opposite Bimakunj, Kolar Road
Bhopal (M.P) Date of Order
GSTin No. 23AAACLETS0D1ZW
Party G5Tin
Pan No. AAACLET50D
Lgil] PARTICULARS ary. Unit |  RatefUnit ‘“’“&f";:]““
1. | Supply, Design, Errection & Commission 0z Nos. | 400000/- | 400000.00
of Water Treatment Plants (WTP)
Bank Name - HDFC _Total Amount 400000.00
Branch - Ashoka Garden, Bhopal
Account No. - 50200024672392 GST 18% Inclusive
IFSC Code - HDFC00039020
AIC Name - Lal lon Exchange & Chemicals Round off 0.00
| [/ |(P) Ltd. Total Amount 40000000

Rs. Four Lakhs Only

HEXCH

| AL IONSCHANGE ANB HENIcALS () L
Y

; Anthorized Siehiley
- Authorized Signatory




oo ¥ 150
IO EXCHANGE ISO
AND CHEMICALS (P) LTD. RN~ =g
F‘lﬁ-_cT?R\f L|:'L|:|T N V0-A -bE'CT'AH LINDUSTRIAL AREA -'--,.___.____..-.:"'f
'.._:-'.:" F.._ A E.H S A A ._|_-: ::-\- l‘:-|--\.1-._',.-_ 8351 n.'l?f=-
E:n-:":I‘."‘;".E:_‘:’::j;r‘::-';.'.:nn;: :1:.,—1_-‘ M B Magar Bho :”-J' == =
i LI EC o
Date: 2 2/3 [2:17
Agreement

This agreement has been made between Lal lon Exchange And Chemicals (P) Ltd. , Bhopal

& M/S Mansarovar Group of Institutions, Kolar Road, Bhopal, M.P.

For water recycling Plant. Following condition are mutually agreed by both.

Caost of Plant: - Rs. 4 Lacs Inclusive All Taxes,

Advance Payment: - Rs. 2.40 Lacs. (Means 60% Advance) [: oNY AM oty JI‘:“"\E* (‘ 1 SfTTf"l"]l"E-

Balance Payment Details:-

1. 40% After Installation of PLANT,
Delivery : within 45 days.
For Mansarovar Group of Institutions

Bhopal

Party —..fl : { 5
| EAFE &Ellﬂé‘“ 50 |

N
bt
Authorised Signatory

For TP 2STP) dated 204017
ot pavt of 4wy Asgvesn

Ly acding Aedante ) L o0 dgtaiis

Lat kon Exchau'ﬁ\ewﬂhﬁmicsh (PItd. (fn.C. Haxodo
i BZ2CLB)FLH

Autharised Signatory

For Lal lon Exchange & Chemicals (P) Ltd.

.......

o EXRUANCE AND C
h{ﬁ_'_,f fon EX umnl L

Part}r\"‘z b= Signatagy

Authorised Signatory



—— o f 10N EXCHANGE
AND CHEMICALS (P) LTD.

10A. 1 - SECTOR. INDUSTRIAL AREA. COVINDPURA,

BHOPAL - 453023 ALE)INDIA PH. o 0S5 400206064, ’“(:"" I'.'J? — -
ANTISOQ00L : 2008 CERTIFIED COMPANY L3 waan ] g ECL

20.03.2017
TO,

MANSAROVER COL LEGE
BHOPAL

SUBJECT: - OFFER FOR WASTE WATER TREATMENT PLANT 17 KLD BASED

ON MOVING BED BIO FILM REACTOR (MBBR)
MODLARTECHNOLOGY.,

Dear Sir,

f" We are pleased to introduce ourselves as professionally managed company
engaged in the field of WATER & WASTE WATER TREATMENT PLANT. We have
our manufacturing unit at 10A, Sector |, Industrial Area Govindpura Bhopal. We are

engaged in the field of water treatment since 15 Years & executed many projects
successiully.

OUR STRENGTH :-

FABRICATION FACILITIES :-

We have complete setup of fabrication, including testing facilities of equipment in our
campus

TOOL ROOM :-

We have well equipped tool roem with all required machines i.e Lathes, Horizontal
Milling Machine, Vertical Milling Machine, Shapers, drill machines surface grinders,
presses etfc.

® WATER TESTING LAB :-

Our lab has the facilities to test different parameters ie pH, TDS, Alkanity, BOD,
COD Microbiological Load & others,

WATER :- ‘ B
Water contains mainly three types of impurities as follows:

Suspended impurities :- These are the impurities available in suspension form e
mud, foreign particles.

Dissolved impurities :- These are various chemicals which are in dissolved form in
the water like silica, sodium, chloride etc.

anae and Chemicals (P) U4,
L&l fon Exchange he rﬂa #1
J

duthorised Sicnalket,



10A,1- SECTOR. INDUSTRIAL AREA, GOVINDPURA,

oln_{ ION EXCHANGE , ////
AND CHEMICALS (P) LTD. B R/

iDE

"**il:':fﬁ =
BHOPAL - 462023 (MLP.) INDIA PH. Xo 0755.4002060.64, [_E‘:arﬂ WA .
AN 150 9001 ; 2008 CERTIFIED COMPANY st [ R [ 51 ol
Microbiological impurities :- These are different bacteria’s & impurities available in
the water.

SEWAGE TREATMENT PLANT :- (MBBR TECHNOLOGY )

Sewage is generated from the houses & it contains all the above mentioned impurities
e suspended, dissolved & microbiological. The system is designed to control various
parameters e pH, Total Dissolved Solids, Biological oxygen Demand, Chemical

oxygen Demand ,Total suspended solids & oil / grease etc. The system is designed to
treal sewage water in three stages.

Primary Treatment
secondary Treatment
Tertiary Treatment

TREATMENT STEPS :-

BAR SCREEN CHAMBER :- It is required to remave & stop heavy particle fram the
sewage water.

OIL & GREASE REMOVAL SYSTEM :- This system removes available grease & oil
by density separation method .

EQUILISATION CUM COLLECTION TANK :- The Sewage water will be collected in
this tank.

MOVIND BED BIO REACTOR TANK (MBBR — 1 ) :- This tank contains specified
quantity of Bio Media made of light weight plastic to enhance surface area for the
growth of Bio culture. The bottom of the system is equipped with fine bubble diffusers

to supply air which enhance oxygen quantity in the water & help to grow bio culture
speedily.

SECONDARY TUBE SETTLER :- This is conical tank in which PVC tube settler

media is filled to control speed of water & to increase surface area which results in
better separation of sludge & suspended impurities.

CLEARIFILTER FEED TANK :- Here dosing of sodium hypo chiorite is done to
disinfectant the water.

La!énnExthaﬂearl'"* ]
ER T -.Qlﬁ;ﬂ—"]lld.

Aithorissd e Mary



104, - SECTOR. INDUSTRIAL AREA, GCOVINDPURA, mﬂ'ﬂ:,é‘ IOI
BHOPAL - 462023 OALE.) INDIA PH. No 0755.-4002960-64.

_ Sarel &
AN 150 9001 : 2008 CERTIFIED COMPANY LIECL

PRESSURE SAND FILTER :- This is vertical vessel filled with the required quantity of
pebbles, bevels, sand. The bottom plate is fitted with strainers/pipes. There will be
Arrangement inside the vessel to distribute water properly on the bed of media.
Different operations like service, Back wash, Rinsing etc will be dene with the help of

op_{ 1ON EXCHANGE , ////
AND CHEMICALS (P) LTD. W = T

Multiport valve or multivalve arrangement. Inlet & outlet pressure gauges indicate the
efficiency of system.

ACTIVATED CARBON UNIT :- This is vertical vessel filled with the required quantity
of activated carbon. The bottom plate is fitted with strainers/pipe. There will be
arrangement inside the vessel to distribute water properly on the bed of carbon .

Different operations like service Back wash, Rinsing etc will be done with the help of
multiport valve or multivalve arran

gement. Inlet & outlet pressure gauges indicate the
efficiency of system.

TREATED WATER STORAGE TANK :-

Here finally treated water is collected & the same water is pumped as per requirement
I,e for Gardening & Flushing.

SLUDGE DRYING BEDS :-

Here the excess sludge from MBBR TANK SECONDARY SETTLING TANK,
Backwash water of pressure sand filter and Activated Carbon Filter will be transferred.
The overflow of SDB will be collected to Equalization cum collection tank to make the

whole system as ZERO DISCHARGE Further the available sludge from the sludge
Drying Beds will be used as Manure.

PROCESS :-
PRIMARY TREATMENT :-

The sewage water is passed through bar screen followed by Oil Removal System &
collected to Equalization cum collection Tank. Fine bubble air diffusers are fitted on the

bottom to mix the water properly. It also affect BOD / COD. Auto Dosers to dose
certain chemicals like Alum, and caustic are installed here.

SECONDARY TREATMENT :-

The water from equalization tank will be pumped to MBBR Tank where specified
quantity of Bio Media is filled to increase surface area & results to develop bio culture.
The bottom of this system is equipped with fine air bubble diffusers to enhance oxygen
for bio culture. The over flow of MBBR will be transferred to secondary settling tank by

gravity .SST is also filled with PVC tube media to provide effective removal of excess
sludge & suspended impurities

Lal bon Exchange erid Chenticals {PhLId.

R

Authorised Slgnzlony

e |




e

om_f 10N EXCHANGE
AND CHEMICALS (P) LTD.

AT SECTOR, INDUSTRIAL ARY A, GOVINDPUR A,
BHOPAL 402028 ALPAINDIA PH, Yo 07284002080 84,
AN TS0V R0OT 2008 CERTIEIED CONIPANY

TERTIARY TREATMENT :-

— — — —

v
< Q

m .

/4
e

LIECL

Now the overflow of SST will be transferred to CLEAR WATER TANK/FILTER FEED

TANK which is equipped with Auto Doser to dose sodium Hypo chlonite

This disinfected water will be pumped to Multi Grade Sand Filter & Activated carbon
Plant for further removal of suspended & microbiclogical impurities.

Now this water is ready to be used as per requirement.

TECHNICAL DETAILS OF THE PROPOSED STP:

Total flow
Flow rate

i

= 17000 Ltr / Day.
= 2500 Ltr./hrs (max)

| Domestic Sewage from Housing Colony.

pH : 165 -8

S Solids + |250-350Ma/ll s, -

BOD : | 250 - 400 Mg/L

cOD Up-to 450 Mg/L
| Oil & Grease 50 Mg/L >
Treated Water Quality

pH 65 - 8.5

S Solids Less Than 20 Mg/l

BCD Less Than 30 Mg/L )
COD Less Than 110 Mg/l

Qil & Grease Less Than 1 Mall

Mono Block Pump

Location Equalizing Tank

Quantity 1 No.

Capacity 3am* ! hrs

Head 12 =15 mtr

Solid handling cap. Min. 28 mm

Make Kirloskar / Lubi / Eqv.

Lﬂ |'i'i|"| E!f‘lﬂ."?e ol

VChemisals oY\ id,

DY

*Hﬁﬁﬂm_s;g;inlm









op ¥ 10N EXCHANGE
AND CHEMICALS (P) LTD.

LA, 1 -SECTOR, INDUSTRIAL ARE L, GOVINDPLURA,
BHOPAL - 463023 (MLP INDMA PH. Mo O7EE. J00I 0606,
AN IS0, 0001 : 2008 CERTIFIED COMPANY

k.

V/4
e

i) 3

LIECL

OTHER MECHANICAL ITEMS:-

1. Primary seftling tank (M.S. FRP) - 1 No.
2. Aeration Tank (M.S.FRP) - 1No
1 No

3. Secondary Seltling Tank ( M.S. FRP)

Price: - 2.75 Lacs {Rs YW Laes and Seventy Five Thousand Only)
RE 2.65 LUCS Tncwssves all The fast) )
Terms and condition; Aulharfsed §lanlon '
V- " .
Payment: 60% value of the equipments in advance along with the order & 35% against

Performa Invoice before dispatched, 5% after com pletion of work.
ial tax will be charged extra as applicable at the

SALES TAX: Sales tax or commerc
| tax will be 15 %.

time of delivery at present commercia

TRANSPORTATION - Extra as actual
DELIVERY: The delivery will be made within 4 - 8 weeks from the date of receipt of
technically cleared and firmed order along with advance payment.

VALIDITY: Our offer will remain valid for a period of 30 days from the date of this

quotation and is subject to confirmation thereafter.

GUARANTEE: The equipment offered carries the manufacturers guarantee. This
guarantee will be valid for a period of 12 months and will commence from the date of

dispatch of the equipment.

EXCLUSION:

Civil Plat form to install plant (L15 Ft *W 6 Ft * H 6 Inch)
Sludge Bed (Brick work will be done by client) (2000 Cap. In Itr.)

Treated Water Tank
Septic tank
Pipe work for septic tank.

For Lal lon Exchange &Chemical (p) Ltd.

Lal jon Exehanice o7 Cis

Jesls frhkey
oy

Ldor Exckange
RK. Ravi'

”iDl e
Autharfsed .'-:I.-J-r-;_ Y

9300814992525 550101y
Gr L. H=|' X0 d-ﬂ.-
9% 266%1972




MANSAROVAR DENTAL COLLEGE

Mansarovar Campus, Rani Avanti Bai Marg, Village- Hinotia Aalam,
Ward No. 84, Kolar Road, Bhopal (M.P) 462042
Tel: +91-9111777225, 761158888. Website: www.mansarovardentalcollege.com

Biomedical Waste M anagement



(@) NI WASTE MANAGEMENT PYT.TD.

(GIN : U3TZ00MP2015PTCO34682)
Regd. office : A-14 Janki Nagar, Chuna Bhati Bhopai(M.P.) 482016
Regd. Plant Add. : Piot No, E-3 New Industrial Area Phase-2 (Ward-14) Mandidesp, District-Raisan (M.P)